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Al ¥ 4 (Description) : vFZ1u| g @l A o] %]
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4. N\ 8717} (Date of Test) : 2021 02€ 019 ~ 2021 02¢€ 02¥

5. Al¥&AA (Location of Test) :
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O #&ZAE

6. A8 F2/98 (Test Standard/Method) : Il%c 60529:1989 +AMD1:1999+AMD2:2013 CSV/COR2:20

7. N8A 3 (Test Results) : 23 (IP65)

H) 11 (Note) :
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3 o [A8# (Tested by) 7)4 2 ¢) 2} (Technical Manager)

Affirmation A @ (Name): 942 (Signature) |[A] & (Name): M%< (Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-=MRA.)
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3. AL Aw EE
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Thermo-hygrometer Testo 622 Testo 2020-04-09 2021-04-09
Timer HS-30W CASIO 2019-09-02 2021-09-02
Flow“;}f;egPXS' GA-101 KOMETER 2020-04-13 2021-04-13
Vernier Calipers CD-20APX Mitutoyo Corp. 2020-05-14 2021-05-14
3 IOW“;Sé;r)(IP o, RMA-13-55V DWYER 2020-04-09 2021-04-09
Nozzle NONE SCM 2021-01-13 2022-01-13
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